
ADEQ 

ARK A N S A S 
Department of Environmental Quality 

APR 242014 

CERTIFlED MAIL: RETURN RECEIPT REQUESTED (91 71999991 703049064704) 

Honorable Billy Ray Jones 
Mayor, City of Nashville 
426 North Main Street 
Nashville, AR 71852 

RE: Discharge Permit Number AR0021776, AFIN 31-00036 

Dear Mayor Jones: 

Enclosed are the public notice, a copy of the draft permit and Fact Sheet which the Arkansas Department of 
Environmental Quality (ADEQ) has prepared and mailed to you on the above date under the authority of the 
National Pollutant Discharge Elimination System (NPDES) and the Arkansas Water and Air Pollution Control Act. 
A copy of the final permit will be mailed to you when the Department has made a final permitting decision. 

In accordance with Reg. 8.207, the enclosed public notice will be or has been published by ADEQ in a newspaper of 
general circulation of your facility for one (I) day only. An invoice for the cost of publishing the public notice and 
proof of publication will be sent to you by the advertising newspaper. The permittee must send proof of publication 
and proof of payment to the address at the bottom of this letter as soon as possible but no later than 30 days from the 
above date. Until this Department receives proof of publication of the public notice and payment of all permit fees, 
no further action will be taken on the issuance of your discharge permit. 

For a list of changes, please see Section 5 of the enclosed Fact Sheet. Comments must be received at ADEQ prior to 
the close of the public comment period as described in the enclosed public notice. Once a final permit is issued by 
the Director and becomes effective, the permittee must comply with all terms and conditions of the permit, or be 
subject to enforcement actions for any instances of noncompliance during the duration of the permit, usually five (5) 
years. Consequently, it is imperative that you, as the applicant, thoroughly review the enclosed documentation for 
accuracy, applicability, and your ability to comply with all conditions therein. 

Should you have any questions concerning any part of the draft permit, please contact Loretta Reiber, P.E. at (501) 
682-0612. 

Sincerely, 

~ 
Chief, Water Division 

EC:lr 

Enclosure 

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY 
5301 NORTHSHORE DRIVE I NORTH LlTILE ROCK I ARKANSAS 72118-5317 I TELEPHONE 501-682-0744 I FAX 501-682-0880 

www.adeq.state.ar.us 

http:www.adeq.state.ar.us


PUBLIC NOTlCE OF DRAFT DISCHARGE PERMIT 

AND 208 Plan 


PERMIT NUMBER AR0021776, AFIN 31-00036 


This is to give notice that the Arkansas Department of Environmental Quality (ADEQ), Water Division, 5301 
Northshore Drive, North Little Rock, Arkansas 72118-5317 at telephone number (50 I) 682-0622, proposes a draft 
renewal of the permit number AR0021776 for which an application was received on 5/6/2013 with all additional 
information submitted by 7/3/2013 for the following applicant under the National Pollutant Discharge Elimination 
System (NPDES) and the Arkansas Water and Air Pollution Control Act. 

Applicant: City of Nashville, 743 Highway 27 South, Nashville, AR 71852. Location: South side of highway near 
junction with Highway 27B; Latitude: 33° 55' 11.26"; Longitude: 93° 51' 40.16" in Howard County, Arkansas. 
The discharge of treated municipal wastewater is through an 18" pipe to Mine Creek, thence to Millwood Lake. 
thence to the Red Ri ver in Segment I C of the Red River Basin. 

The 208 Plan, developed by the ADEQ under provisions of Section 208 of the federal Clean Water Act, is a 
comprehensive program to work toward achieving federal water goals in Arkansas. The initial 208 Plan, adopted in 
1979, provides for annual updates, but can be revised more often if necessary. The 208 Plan has been revised to 
change the NH3-N limit for the month of April to 2.57 mgll. The future design flow of 3.5 MGD will also be added 
to the 208 Plan. These changes have been incorporated into the permit. 

ADEQ's contact person for submitting written comments, requesting information regarding the draft permit, or 
obtaining a copy of the permit and the Fact Sheet is Loretta Reiber, P.E., at the above address and telephone number 
or by email at Water-Draft-Permit-Commentriiladeq.state.aLus. For those with Internet access, a copy of the 
proposed draft permit as well as the publication date may be found on the ADEQ's website at: 
http://www.adeq.state.ar.us/water/branch permits/individual permits/pn permits/pnpermits.asp. 

The comment period shall end at 4:30 P.M. (Central Time) on the 30th day after the publication date. If the last day 
of the comment period is a Saturday, Sunday or legal holiday, the public comment period shall expire on the next 
day that is not a Saturday, Sunday or legal holiday. For information regarding the actual publication date along with 
the actual date and time the comment period will end, please contact Loretta Reiber, P.E. at the above address and 
telephone number or by email at Water-Draft-Permit-Commentr@adeq.state.aLus. Public notice, comments, and 
hearings will be conducted in accordance with Regulation 6.104(A)(5) [40 CFR Parts 124.10 through 124.12 by 
reference] and Regulation 8.209 and 8.210 (Administrative Procedures). All persons, including the permittee, who 
wish to comment on ADEQ's draft permitting decision must submit written comments to ADEQ, along with their 
name and mailing address. A Public Hearing will be held when ADEQ finds a significant degree of public interest. 
After the public comment period, ADEQ will issue a final permitting decision. ADEQ will notify the applicant and 
each person who has submitted written comments or request notice of the final permitting decision. Any interested 
person who has submitted comments may appeal a final decision by ADEQ in accordance with the APCEC 
Regulation No. 8.603. 

mailto:Water-Draft-Permit-Commentr@adeq.state.aLus
http://www.adeq.state.ar.us/water/branch


DRAFT 

Fact Sheet 

This Fact Sheet is for information and justification ofthe permit limits only. Please note that it is 
not enforceable. This draft permitting decision is for renewal of the discharge Permit Number 
AR0021776 with Arkansas Department of Environmental Quality (ADEQ) Facility 
Identification Number (AFIN) 31-00036 to discharge to Waters of the State. 

1. PERMITTING AUTHORITY. 

The issuing office is: 

Arkansas Department of Environmental Quality 

5301 Northshore Drive 

North Little Rock, Arkansas 72118-5317 


2. APPLICANT. 

The applicant's mailing address is: 

City of Nashville 

426 North Main Street 

Nashville, AR 71852 


The facility address is: 

City of Nashville 

743 Highway 27 South 

Nashville, AR 71852 


3. PREPARED BY. 

The permit was prepared by: 

Loretta Reiber, P.E. Kimberly Fuller, P.E. 
Staff Engineer Engineer Supervisor 
Discharge Permits Section, Water Division Discharge Permits Section, Water Division 
(501) 682-0612 (501) 682-0643 

E-mail: reiber(cvadeq .state.aLUS fuller(ci!adeq.state.ar.us 


4. PERMIT ACTIVITY. 

Previous Permit Effective Date: 2/1/2009 

Previous Permit Expiration Date: 1/31/2014 


http:fuller(ci!adeq.state.ar.us


DRAFT 

Page 2 of Fact Sheet 

Pennit Number: AR002 I 776 
AFIN: 31-00036 

The permittee submitted a permit renewal application on 5/6/2013 with all additional 
information submitted by 7/3/2013. It is proposed that the current discharge permit be 
reissued for a 5-year term in accordance with regulations promulgated at 40 CFR Part 
122.46(a). 

On 3/27/2013, the Department issued State Construction Permit No. AR0021776C to the 
City of Nashville. This construction permit allows for the conversion of the stabilization 
pond into an equalization basin with a capacity of approximately 61,350,000 gallons, and 
installation of the following: two aeration basins with a total of 6 blowers (3 @ 150 hp and 3 
@ 25 hp), two 67' clarifiers, sludge belt press, RAS pump station, WAS pump station, post 
aeration basin with a 15 hp blower, UV disinfection, and parshall flume. The two existing 
aerated lagoons will be aeration basins in the new activated sludge treatment plant. The 
modified treatment system will have a design flow of 3.5 MGD. The existing treatment plant 
is two aerated lagoons in parallel, thence into a two-cell stabilization pond, thence into a 
dissolved air floation unit (DAF), followed by chlorination then dechlorination with a design 
flow of2.3 MGD. 

This renewal permit includes separate tables for limits at each of the design flows. Condition 
No. 11 of Part II sets forth conditions which must be met during the transition period. 

DOCUMENT ABBREVIATIONS 

In the document that follows, various abbreviations are used. They are as follows: 

BAT - best available technology economically achievable 
BCT - best conventional pollutant control technology 
BMP - best management practices 
BODs - five-day biochemical oxygen demand 
BPJ - best professional judgment 
BPT - best practicable control technology currently available 
CBODs - carbonaceous biochemical oxygen demand 
CD critical dilution 
CFR - Code of Federal Regulations 
cfs - cubic feet per second 
COD - chemical oxygen demand 
COE - United States Corp of Engineers 
CPP continuing planning process 
CWA - Clean Water Act 
DMR - discharge monitoring report 
DO - dissolved oxygen 
ELG - effluent limitation guidelines 
EPA - United States Environmental Protection Agency 
ESA - Endangered Species Act 



DRAFT 

Page 3 of Fact Sheet 

Pennit Number: AR0021776 
AFIN: 31-00036 

FCB - fecal coliform bacteria 
gpm - gallons per minute 
MGD - million gallons per day 
MQL - minimum quantification level 
NAICS - North American Industry Classification System 
NH3-N - ammonia nitrogen 
N03 + N02-N - nitratc + nitrite nitrogen 
NPDES - National Pollutant Discharge Elimination System 
O&G - oil and grease 
Reg. 2 - APCEC Regulation No.2 
Reg. 6 - APCEC Regulation No.6 
Reg. 8 - APCEC Regulation No.8 
Reg. 9 - APCEC Regulation No.9 
RP - reasonable potential 
SIC - standard industrial classification 
TDS - total dissolved solids 
TMDL - total maximum daily load 
TP - total phosphorus 
TRC - total residual chlorine 
TSS - total suspended solids 
UAA - use attainability analysis 
USF&WS - United Statcs Fish and Wildlife Service 
WET - Whole effluent toxicity 
WQMP - water quality management plan 
WQS - Water Quality standards 
WWTP - wastewater treatment plant 

DMRReview: 

The Discharge Monitoring Reports (DMR's) for June 2010 through May 2013 were reviewed 
during the permit renewal process. The following violations were noted during the review of 
the DMR data: TRC (April 2013), Cyanide (CN) (December 20lO), pH (Junc 2011 and April 
2012), BODS (January 2010 and October 2012), TSS (June 2011 and July 2011), and NH3-N 
(May 20lO, March 2011, May 2011, February 2012, March 2012, April 2012, September 
2012, October 2012, January 2013, February 2013, March 2013, April 2013, and May 2013). 

The permittee received State Construction Permit No. AR002l776C in March 2013 to 
convert the wastewater treatment plant to an activated sludge facility with UV disinfection. 
The recent non-compliance reports submitted to the Enforcement Branch of the Water 
Division have indicated that the NH3-N issues will be resolved when the new treatment 
system is on-line. 



DRAFT 

Page 4 of Fact Sheet 

Permit Number: AR0021776 
AFIN: 31-00036 

Legal Order Review: 

There are currently no active Consent Administrative Orders (CAOs) or Notice of Violations 
(NOVs) for this facility. 

5. 	 SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT. 

The permittee is responsible for carefully reading the permit in detail and becoming familiar 
with all of the changes therein: 

1. 	 The monitoring location is now listed only in Part IA of the permit. 
2. 	 DO is now expressed as an instantaneous minimum. 
3. 	 Limits based on the new activated sludge plant design have been added to the permit. 
4. 	 The permittee is now required to test the CBOD5 and the TSS levels in the influent a 

minimum of once per year. 
5. 	 The Monthly Total number of Sanitary Sewer Overflows (SSOs) and the Monthly Total 

Volume of SSOs must be reported on the Discharge Monitoring Reports. 
6. 	 Condition No.8 of Part II of the permit has been revised to add the new metals. 
7. 	 The NH3-N limits for the month of April have been revised based upon the corrected 

MultiSMP model and revised toxicity calculations. 
8. 	 A limit on the colonies per day of FCB has been added based on the applicable TMDL. 

6. 	 RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION. 

The outfall is located at the following coordinates based on the permit application and 
confirmed with Google Earth using WGS84: 

Latitude: 33° 54' 56" Longitude: 93° 51' 28" 

The receiving waters named: 

through an 18" pipe to Mine Creek, thence to Millwood Lake, thence to the Red River in 
Segment 1 C of the Red River Basin. The receiving stream with USGS Hydrologic Unit 
Code (H.U.C) of 11140109 and reach #933 is a Water of the State classified for primary and 
secondary contact recreation, raw water source for domestic (public and private), industrial, 
and agricultural water supplies, propagation of desirable species of fish and other aquatic life, 
and other compatible uses. 



DRAFT 

Page 5 of Fact Sheet 

Pennit Number: AR002 I 776 
AFIN: 31-00036 

7. 303(d) LIST, ENDANGERED 
CONSIDERATIONS. 

SPECIES, AND ANTI-DEGRADATION 

A. 303(d) List: 

Reach 933 of Mine Creek is on the 2008 303(d) list Copper and Zinc in Category Se as 
well as Dissolved Oxygen in Category Sf. Reach 033 of Mine Creek is on the 2008 
303(d) for Sulfates and Pathogens in Category Sd. 

Copper and Zinc limits have been added to the permit because the permittee 
demonstrated reasonable potential for violations of the water quality standards for those 
parameters. No further permit action is necessary. 

The permit contains limits on oxygen-demanding parameters which were obtained from a 
MultiSMP model and are protective of the DO standard in the receiving stream. 
Therefore, no further permit action is necessary regarding the DO listing. 

Category Sd contains those stream segments which are in need of additional data to verify 
the accuracy of the assessment. There is not sufficient data from this facility to determine 
if there is the reasonable potential for water quality violations due to the sulfate levels in 
their effluent. Sulfates requirements will not be included in the permit until sufficient 
data exists to include this stream segment on an EPA approved 303(d) list. The 
Department reserves the right to reopen the permit to include Sulfates in the event that 
the accuracy of the assessment is verified or a TMDL is developed. 

A TMDL has been completed for pathogens in Mine Creek. See Item #13.A of this Fact 
Sheet for additional information. 

B. Endangered Species: 

No comments on the application were received from the U.S. Fish and Wildlife Service 
(USF&WS). The draft permit and Fact Sheet will be sent to the USF&WS for their 
reVIew. 

C. Anti-Degradation: 

The limitations and requirements set forth in this permit for discharge into waters of the 
State are consistent with the Antidegradation Policy and all other applicable water quality 
standards found in APC&EC Regulation No. 



DRAFT 

Page 6 of Fact Sheet 

Pennit Number: AR0021776 
AFIN: 31-00036 

8. 	 OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY 
CONSTRUCTION. 

The following is a description of the facility described in the application: 

A. 	 Design Flow: Current 2.3 MGD 

Future ······3.5 MGD 


B. 	 Type of Treatment: Current - two aerated lagoons in parallel, thence into a two-cell 
stabilization pond, thence into a dissolved air floation unit (DAF), followed by 
chlorination then dechlorination 

Future fines screen, equalization basin, activated sludge with two aeration basins, two 
clarifiers, sludge belt press, post aeration, and UV disinfection 

The current treatment plant is being modified to an activated sludge treatment plant. See 
Item #4 of this Fact Sheet for additional information. 

C. 	 Discharge Description: treated municipal wastewater 

D. 	 Facility Status: This facility is classified as a major municipal since the current and 
future design flows of the facility listed above are greater than 1.0 MGD. 

E. 	 Facility Construction: This permit does not authorize or approve the construction or 
modification of any part of the treatment system or facilities. Approval of the 
modifications to the treatment plant was granted with the issuance of State Construction 
Permit No. AR0021776C which was issued on 3127/2013. See Item #4 of this Fact Sheet 
for additional information. 

9. 	 ACTIVITY. 

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry 
Classification System (NAICS) code of 221320, the applicant's activities are the operation of 
a sewage treatment plant. 



DRAFT 

Page 7 of Fact Sheet 

Permit Number: AR002 I 776 
AFIN: 3\-00036 

10. INDUSTRIAL WASTEWATER CONTRIBUTIONS. 

INDUSTRIAL USERS 

This facility receives industrial process wastewater. Based on the applicant's et11uent 
compliance history and the type of industrial contributions, standard Pretreatment Program 
implementation conditions are deemed appropriate at this time. 

11. SEWAGE SLUDGE PRACTICES. 

Sludge is currently recirculated in the plant operation. In the future, waste sludge will be 
hauled off site as necessary. 

12. PERMIT CONDITIONS. 

The Arkansas Department of Environmental Quality has made a determination to issue a 
draft permit for the discharge described in the application. Permit requirements are based on 
federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment 
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water 
and Air Pollution Control Act (Ark. Code Ann. 8-4-101 et. seq.). 

A. 	 Effluent Limitations 


Outfall 001 - treated municipal wastewater 


Limits effective for facility at design flow of2.3 MOD. 


1. 	 Conventional and/or Toxic Pollutants 

Effluent Characteristics 

Discharge Limitations Monitoring Reguirements 

Mass 
(lbs/day, unless 

otherwise 
specified) 

Concentration 
(mg/I, unless 

otherwise specified) Frequency Sample Type 

Monthly Avg. Monthly 
Avg. 

7-Day Avg. 

Flow N/A 
Report, 
MGD 

Report, 
MGD (Daily 

Max.) 
once/day totalizing meter 

Overflows 
Monthly Total 

SSOs (occurrences/month) 
See Condition 5 of Part II 

Overflow Volume 
Monthly Total 

Volume of SSOs (gallons/month) 
See Condition 5 of Part II 



DRAFT 

Page 8 of Fact Sheet 


Permit Number: AR002 I 776 

AFIN: 31-00036 


Effluent Characteristics 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 

Total Suspended Solids (TSS) 

Ammonia Nitrogen (NH3-N) 

(April) 

(May October) 

(November ..... March) 

Dissolved Oxygen (DO) 

(May October) 

(November April) 

Fecal Coliform Bacteria (FCB) 

er) 

rch) 

Total Residual Chlorine (TRC) 

Total Phosphorus eTP) 

Nitrate Nitrite Nitrogen 
(N03+N02-N) 

Total Recoverable Cyanide 

Total Recoverable Selenium 

pH 

Chronic WET Limits 

Discharge Limitations 

Mass 
Concentration

(lbs/day, unless 
(mg/I, unless 

otherwise 
specified) 

otherwise specified) 

Monthly A vg. Monthly 7-Day Avg. 
Avg. 

192 10 15 

288 15 22.5 

45 2.35 7.5 

38 2 3 

96 5 7.5 

N/A 5.0 (Inst. Min.) 

N/A 7.4 (lnst Min.) 

(Mcol/day) (coloniesll 00 ml) 

34,800 200 400 

174,000 1000 2000 

N/A <0.033 mg/! (lnst. Max.) 

Report Report Report 

Report Report Report 

0.154 8.03 Ilg/l 16. 12 1lg/1 

0.148 7.73Ilg!1 15.51lg/1 

N/A 
Minimum Maximum 

6.0 S.u. 9.0 s.u. 
N/A not < 73% 

Monitoring Reguirements 

Frequency Sample Type 

three/week composite 

three/week composite 

ek compo'H 
three/week composite 

three/week composi 

three/week grab 

three/week grab 

three/week grab 